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TREATMENT INFORMATION

FIRST COURSE OF TREATMENT

Cancer-directed therapy or definitive treatment is limited to procedures that normally affect, control,
change, remove, or destroy cancer tissue of the primary or metastatic site, and administered to the
patient before disease progression or recurrence. The first course of treatment can be defined as
cancer-directed treatment that begins within four months of initial diagnosis. This could be over a
year for some cancer sites (see examples below). Any and all types of first course treatment
administered at the reporting facility or elsewhere must be coded in the appropriate treatment field
and documented in the Treatment Documentation field. First course ends when the treatment plan is
completed, or there is disease progression, recurrence or treatment failure.

Examples:
a. The planned first course treatment for a breast primary could include surgery,
chemotherapy, radiation, and hormone therapy.

b. First course for childhood leukemia typically spans two years from induction, and
consolidation, to maintenance.

c. Inthe absence of documentation of a treatment plan, disease progression or recurrence,
or treatment failure in the medical record, first course ends one year after the date of
diagnosis. Any treatment given after one year is second course of therapy in the absence
of a documented treatment plan.

d. “Watchful waiting” is a treatment option for patients with slow, indolent diseases such as
prostate cancer and chronic lymphocytic leukemia. It is considered first course treatment
and the appropriate treatment data fields should be coded to 00, not done. Document
“Watchful waiting” in the appropriate treatment text field.

e. When the patient refuses treatment the appropriate treatment fields should be coded to
patient refused. If the patient changes his/her mind and decides to have the prescribed
treatment:

i. Code and document the treatment as first course of therapy if it has been less than one year
since the cancer was diagnosed and there has been no documented disease progression.

ii. Iftime lapsed has been more than a year or there is documented disease progression, all
therapy thereafter should be considered second course of therapy.

f. Code and document all treatment that was started even if it is not completed.
Example:

The patient completed only the first dose of a planned 30 day chemotherapy regimen. Code
chemotherapy as administered.
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g. If a patient has multiple primaries and the treatment given for one primary also affects/treats the
other primary, code the treatment for both primaries.

Example:

The patient had prostate and bladder cancer. The bladder cancer was treated with a TURB.
The prostate was treated with radiation to the prostate and pelvis. The pelvic radiation
includes the regional nodes for the bladder. Code and document the radiation as treatment for
both the bladder and the prostate cases.

h. If a patient has multiple primaries and the treatment given affects only one of the primaries, code
the treatment(s) only on the site that is affected.

Example:

The patient has colon and tonsil primaries. The colon cancer is treated with a hemicolectomy
and the tonsil primary is treated with radiation to the tonsil and the regional nodes. Do not
code the radiation to the tonsil and regional nodes for the colon primary. Do not code the
hemicolectomy for the tonsil.

i. Ifapatient is diagnosed with an unknown primary, code and document the treatment given as
first course even if the correct primary is identified later.

Example:

A patient is diagnosed with metastatic carcinoma, unknown primary site. After a full course
of chemotherapy, the primary site is identified as prostate. Hormonal treatment is started.
Code and document the chemotherapy as first course treatment. The hormone therapy is
considered second course and not coded.

ALL MALIGNANCIES EXCEPT LEUKEMIA

The first course of treatment includes all treatment planned and administered by the physician(s) from
the initial diagnosis of cancer. Treatment can include multiple methods and may last a year or more.
Any treatment delivered after the first course is considered subsequent treatment.

Note: Should there be a change of therapy due to apparent failure of the originally delivered
treatment or because of the progression of the disease, the later therapy is not considered
first course.

EXCEPTION: The first course of treatment for leukemia includes all therapies planned and
delivered by the physician(s) during the first diagnosis of leukemia. Record all treatment that
is remission-inducing or remission-maintaining. Treatment can include multiple methods and
may last a year or more. Treatment administered afier relapse of the first remission is not
considered first course.
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Leukemia:
Leukemia is grouped or typed by how quickly the disease develops and gets worse. Chronic leukemia
gets worse slowly. Acute leukemia gets worse quickly. Leukemias are also grouped by the type of
white blood cells affected. There are lymphoid and myeloid leukemias.
Treatment for leukemias is divided into three phases:
1. Remission induction (chemotherapy and/or biological response modifiers)
2. CNS prophylaxis or consolidation (irradiation to brain, chemotherapy)
3. Remission continuation or maintenance (chemotherapy or bone marrow transplants)
Definitions:
Induction: Initial intensive course of chemotherapy.
Consolidation: Repetitive cycles of chemotherapy given immediately after remission.
Maintenance: Chemotherapy given for a period of months or years to maintain remission.
Remission: the bone marrow is normocellular with less than 5% blasts, there are no signs or
symptoms of the disease, no signs or symptoms of central nervous system leukemia or other
extramedullary infiltration, and all of the following laboratory values are within normal limits: white
blood count and differential, hematocrit/hemoglobin level, and platelet count.
Coding Guidelines for First Course Therapy for Leukemia and Hematopoietic Diseases:
1. If apatient has a partial or complete remission during the first course therapy:

a. Code and document all therapy that is “remission-inducing” as first course.

b. Code and document all therapy that is “consolidation” as first course.

¢. Code and document all therapy that is “remission-maintaining” as first course.

Note: Do not code the treatment given after the patient relapses (is no longer in remission).

2. Some patients do not have a remission. A change in the treatment plan indicates a failure to
induce remission. If the patient does not have a remission:

a. Code and document the treatment given in an attempt to induce a remission.

b. Do not record treatment administered after the change in treatment plan.
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Other Reportable Hematopoietic Diseases:

1. Record all treatment as described above. The following treatments are coded as “other” in Other
Treatment even though they do not “modify, control, or destroy proliferating cancer tissue” for
newly reportable hematopoietic diseases only. Follow the guidelines in the Abstracting and
Coding Guide for the Hematopoietic Disease, NIH, NCI, SEER Program to identify treatments.

a Phlebotomy also may be referred to as blood removal, blood letting or venisection.

b. Transfusions may include whole blood, RBC’s, platelets, plateletpheresis, fresh frozen plasma
(FFP), plasmapheresis, and cryoprecipitate.

c. Aspirin (also known as ASA, acetylsalicylic acid, or by brand name) is used as a treatment for
essential thrombocythemia. Aspirin should only be coded if given to thin the blood for
symptomatic control of thrombocythemia. Below are guidelines to help make that
determination: , ‘

i.  Aspirin treatment for essential thrombocythemia is low dose, approximately 70-100
mg/day.

ii. The dosage for pain control is approximately 325-1000 mg every 3—4 hours.
iii. Cardiovascular protection starts at about 160 mg/day.
Note: These would be recorded for the hematopoietic diseases which became reportable in

2001. These are not considered treatment for hematopoietic diseases which have always been
reportable.

DATE OF INITIAL TREATMENT (NAACCR ITEM #1260) ( SEER pg. 174)

Definition

The date the first course of treatment (surgery, radiation, systemic or other) started at any facility.
Reporting facilities will no longer be responsible for coding this data field. This data field will be
populated by the TCR from the following data fields:

« RX DATE-SURGERY NAACCR Data Item #1200

« RX DATE-RADIATION NAACCR Data Item #1210
« RXDATE-SYSTEMIC NAACCR Data Item #3230

« RX DATE-OTHER NAACCR Data Item #1250

Explanation

This field is used to measure the delay between diagnosis and onset of treatment. A secondary use is
as a starting point for survival statistics. This date cannot be calculated from the respective first
course treatment dates if no treatment was given. Therefore, providing information about these
instances is important when a physician decides not to treat a patient or the patient, patient’s family or
guardian declines treatment.
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RX. SUMMARY - SCOPE OF REG LN SURGERY (NAACCR ITEM #1292) (FORDS pg. 138;
SEER pg. 178

Definition
Indicates the removal, biopsy, or aspiration of regional lymph nodes at the time of surgery of the
primary site or during a separate surgical procedure.

Explanation
This information is used to compare and evaluate the extent of surgical treatment.

Coding Instructions

1. The scope of regional lymph node surgery is collected for surgical procedure(s) of lymph nodes
even if surgery of the primary site is not performed. Codes 07 are hierarchical. Code the
procedure that is numerically higher.

2. Information to be coded for this data field is cumulative. It is appropriate to add the number of all
the lymph nodes removed during each surgical procedure performed as part of the first course
treatment.

3. Document and code the SCOPE OF REG LN SURGERY using the chart on the following page.

4. If the operative report lists a lymph node dissection but no nodes were found by the pathologist,
code the SCOPE OF REG LN SURGERY to 0 (No lymph nodes removed).

5. If the patient has two primaries with common regional lymph nodes, code and document the
removal of regional nodes for both primaries.

6. Code to 9 for:

a. Primaries of the meninges, brain, spinal cord, cranial nerves, and other central nervous system
(C70.0-C70.9, C71.0-C71.9, C72.0-C72.9).

b. Lymphomas (M-9590-9596, 9650-9719, 9727-9729) with a lymph node primary site
(C77.0-C77.9).

c. Hematopoietic, reticuloendothelial, immunoproliferative, or myeloproliferative disease
i.  Primary sites: C42.0, C42.1, C42.3, or C42.4 (all histologies)
ii.  Histologies: 9750, 9760-9764, 9800-9820, 9826, 9831-9920, 9931-9964, 9980-9989 (all
sites)
iii.  Unknown or ill defined sites (C80.9,C76.0-C76.8) (all histologies)

d. Pituitary Gland (C75.1), Craniopharyngeal Duct (C75.2), and Pineal Gland (C75.3)

7. Do not code distant lymph nodes removed during surgery to the primary site in this field. Record
distant lymph node removal in Surgical Procedure Other Site.

8. Refer to the Collaborative Staging System Manual or Appendix A of the 2008 CRH for site-
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specific identification of regional lymph nodes to assist you in coding this field.

Note: This table is also available in the Quick Reference, Standard Tables Section.

CODE DESCRIPTION DEFINITION

0 None No regional lymph node surgery. No lymph nodes
found in the pathologic specimen. Diagnosed at
autopsy.

1 Biopsy or aspiration of Biopsy or aspiration of regional lymph node(s)
regional lymph nodes, NOS regardless of the extent of involvement.

2 Sentinel lymph node biopsy Biopsy of the first lymph node or nodes that drain a
(only) defined area of tissue within the body. Sentinel node(s)

are identified by the injection of a dye or radio label at
the site of the primary tumor.

3 Number of regional lymph Sampling or dissection of regional lymph node(s) and
nodes removed unknown or the number of nodes removed is unknown or not stated.
not stated; regional lymph The procedure is not specified as sentinel lymph node
nodes removed, NOS biopsy.

4 1-3 regional lymph nodes Sampling or dissection of regional lymph node(s) with
removed fewer than four lymph nodes found in the specimen.

The procedure is not specified as sentinel node biopsy.

5 4 or more regional lymph Sampling or dissection of regional lymph nodes with at
nodes removed least four lymph nodes found in the specimen. The

procedure is not specified as sentinel node biopsy.

6 Sentinel lymph node biopsy Code 2 was performed in a single surgical procedure
and code 3, 4, or 5 at same with code 3, 4, or 5; or code 2 and 3, 4, or 5 were
time, or timing not stated performed, but timing was not stated in patient record.

7 Sentinel node biopsy and code | Code 2 was followed in a subsequent surgical event by
3, 4, or 5 at different times procedures coded as 3, 4, or 5.

9 Unknown or not applicable It is unknown whether regional lymph node surgery

was performed; death certificate-only; for lymphomas
with a lymph node primary site; an unknown or ill-
defined primary; or for hematopoietic,
reticuloendothelial, immunoproliferative, or
myeloproliferative disease.

Examples:

a. Patient has a radical neck dissection and the number of lymph nodes removed is not

stated. The appropriate code would be 3.

b. The patient has modified radical mastectomy with sentinel lymph node biopsy and
axillary lymph node dissection. The final diagnosis is infiltrating ductal carcinoma with
2/12 axillary lymph nodes positive. The appropriate code would be 6, sentinel lymph
node biopsy and code 3, 4, or 5 at same time, or timing not stated.
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c. Transverse colon: Grade IV adenocarcinoma with extension into subserosa, 3/10
pericolic lymph nodes are positive. The appropriate code would be 5, 4 or more regional
lymph nodes removed.

RX DATE- SURGERY (NAACCR ITEM #1200) (FORDS pg. 131)

Description
The earliest date of the first cancer-directed surgical procedure performed at any facility.

Explanation
Documents the date of the first cancer-directed surgical procedure. This date may or may not reflect

the date of the most definitive surgical procedure.

Coding Instructions

1. Record the month, day, century and year (MMDDCCYY) of the first cancer-directed surgery.
2. Punctuation marks (slashes, dashes, etc.) are not allowed in any date field.

3. If the exact date of cancer-directed surgery is not available, record an approximate date.

4. If two or more cancer-directed surgeries are performed, enter the date for the first cancer-directed
surgery.

5. Do not record all 9’s in this field. If surgery is rendered as part of first course of treatment but the
date of surgery is unknown, record the month and day as unknown and record the year as year of
diagnosis. Document in the text field that the surgery date is unknown.

6. Do not code RX Date — Surgery as 99999999 with a valid surgery code.

Examples: -

a. A patient was found to have a large polyp during a colonoscopy on January 8, 2008. A
polypectomy on that date confirmed adenocarcinoma of the descending colon. On January
23, 2008 the patient underwent a left hemicolectomy. Record date of surgery as
01082008 and use surgery code 40 for the hemicolectomy.

b. An incisional biopsy is performed on March 3, 2008 followed by a resection on March
17, 2008. Record the date of the resection (03172008) as the date of the first surgical
procedure. An incisional biopsy is a diagnostic procedure, not a cancer-directed treatment
procedure.

c. February 1, 2008 a patient had a fine needle aspiration of a right breast mass, consistent
with infiltrating ductal carcinoma. On February 15, 2008, the patient underwent a right
modified radical mastectomy. The date of surgery would be recorded as 02152008.

d. Patient had recent lumpectomy as part of first course of treatment for breast cancer, but
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the date is unknown. On March 3, 2008 she comes to your facility to begin
chemotherapy. Use surgery code 22 for the lumpectomy and code the date of surgery as
99992008.

SURGICAL PROCEDURE OF PRIMARY SITE (NAACCR ITEM #1290) (FORDS pg. 135:
SEER pgs.176-177)

Description

Cancer-directed surgery is an operative procedure that actually removes, excises, or destroys cancer
tissue of the primary site. Code the most definitive surgical procedure of the primary site performed at
any facility as part of the first course of treatment.

Note: This field is for surgery of primary site only.

Explanation
Identifies the specific cancer-directed surgery of the primary site.

Coding Instructions

1. Code the type of surgery the patient received as part of the first course of treatment at any
facility.

2. Site-specific surgery codes are in Appendix A. Refer to the site-specific schema of the primary site
for a complete listing of surgery codes.

CODE | TYPE DEFINITION )

00 None No surgical procedure of primary site. Diagnosed at autopsy.
10-19 Site-specific codes; | Tumor destruction, no pathologic specimen produced. Refer to
tumor destruction Appendix A for correct site-specific procedure code.

20-80* | Site-specific codes; | Refer to Appendix A for correct site-specific procedure code.
resection
90 Surgery, NOS A surgical procedure to the primary site was done, but no
information on the type of surgical procedure is provided.
98 Site-specific surgery | Special codes. Refer to Appendix A for correct site-specific
codes; special procedure code.
99 Unknown Medical record does not state whether a surgical procedure of the

primary site was performed and no information is available. Death
certificate only.

3. Code the most invasive, extensive, or definitive surgery if the patient has multiple surgical
procedures of the primary site even if there is no tumor found in the pathologic specimen. Codes
00-80 are listed in hierarchical but not necessarily numerical order.
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4. When more than one surgical procedure is performed, code the procedure listed furthest down the
list within the codes 10-80.

Example:

Patient has excisional breast biopsy that is positive for carcinoma. The patient chooses to
have a modified radical mastectomy. The pathologic examination of the mastectomy
specimen shows no residual tumor. Code the modified radical mastectomy.

5. Code 98 takes precedence over code 00 for Hematopoietic, reticuloendothelial,
immunoproliferative or myeloproliferative disease and for Unknown or Ill-defined sites unless the

a. Primary Sites: C420, C421, C423, or C424 (all histologies)

b. Histologies 9750, 9760-9764, 9800-9820, 9826, 9831-9920, 9931-9964, 9980-9989 (all
sites)

c. Unknown or ill-defined sites: C760-C7668, C809 (all histologies)

6. Excisional biopsies that remove the entire tumor and/or leave only microscopic margins are coded
in this field.

Note: Code an excisional biopsy, even when documented as incisional, when:
a. All disease is removed (margins free) OR
b. All gross disease is removed and there is only microscopic residual at the margin.

Note: Do not code an excisional biopsy when there is macroscopic residual disease.

7. Surgery to remove regional or distant tissue or organs is coded in this field only if the tissue or
organs are removed in continuity with the primary site (en bloc), except where noted in

Appendix A. Specimens from an en bloc resection may be submitted to pathology separately.

SEER Note: In continuity with or “‘en bloc” means that all of the tissues were removed
during the same procedure, but not necessarily as a single primary.

Example:
Code an en bloc removal when the patient has a hysterectomy and an omentectomy.

8. Surgery performed solely for the purpose of establishing a diagnosis/stage (exploratory surgery),
the relief of symptoms (bypass surgery), or reconstruction is not considered cancer-directed
surgery. Brushings, washings, and aspiration of cells are not surgical procedures.

9. Ifa previous surgical procedure to remove a portion of the primary site is followed by surgery to
remove the remainder of the primary site, code the total or final results.
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Example:
Patient has a partial mastectomy with positive margins. Two weeks later the patient has a
modified radical mastectomy. Code the modified radical mastectomy.

10. For bladder, when only random biopsy procedures are performed, code surgery of primary site
field to 00. [None; no surgery of primary site.]

11. For brain tumors, gross total resection should be coded to 20, and not 55. Code 55 would indicate
total resection of a lobe of the brain.

12. Code surgery for ey'(tra-lymphatic lymphoma using the site-specific surgery coding scheme (not
lymph node scheme) for the primary site.

Reason for No Surgery of Primary Site (NAACCR ITEM #1340) (FORDS pg. 147)

Description
Records the reason that no surgery was performed on the primary site. This field applies only to

surgery of primary site.

Explanation
This data item provides information related to quality of care.

Coding Instructions

1. Ifsurgical procedure of primary site (NAACCR Item #1290) is coded 00, then record the reason
based on documentation in the patient record.

2. Code 1 if the treatment plan offered multiple options and the patient selected treatment that did
not include surgery of the primary site, or if the option of “no treatment” was accepted by the
patient.

3. Code 1 if surgical procedure of primary site (NAACCR Item #1290) is coded 98.

4. Code 7 if the patient refused recommended surgical treatment, made a blanket refusal of all
recommended treatment, or refused all treatment before any was recommended.

5. Code 9 if the treatment plan offered multiple choices, but it is unknown which treatment, if any,
was provided.

Note: This table is also available in the Quick Reference, Standard Tables Section.

CODE | DEFINITION

0 Surgery of the primary site was performed

1 Surgery of the primary site was not performed because it was not part of the planned first
course.
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2 Surgery of the primary site was not recommended/performed because it was contraindicated
due to patient risk factors (comorbid conditions, advanced age, etc.)

5 Surgery of the primary site was not performed because the patient died prior to planned or
recommended surgery.

6 Surgery of the primary site was not performed; it was recommended by the patient’s

physician, but was not performed as part of the first course of therapy. No reason was noted
in the patient record.

7 Surgery of the primary site was not performed: it was recommended by the patient’s
physician, but this treatment was refused by the patient, the patient’s family member, or the
patient’s guardian. The refusal was noted in the patient’s record

8 Surgery of the primary site was recommended, but it is unknown if it was performed.
Further follow-up is recommended.
9 It is unknown whether surgery of the primary site was recommended or performed.

Diagnosed at autopsy or death certificate only.

Examples:

a. A patient with primary tumor of the liver is not recommended for surgery due to
advanced cirrhosis. The reason for no primary site surgery is 2, not recommended due to
comorbid conditions.

b. A patient is referred to another facility for recommended surgical resection of a non-small
cell lung carcinoma. There is no further information from the facility to which the patient
was referred. The reason for no surgery of primary site is 8, recommended but unknown if
performed.

RX SUMM- SURG OTH REG/DIST RX CODE (NAACCR ITEM #1294) (FORDS pg. 142;
SEER pg. 180)

Description
Indicates the surgical removal of other regional site(s), distant site(s), or distant lymph node(s) beyond
the primary site. Code the surgical procedure of other sites the patient received, at any facility, as part

of the first course of treatment.

Explanation
Documents the extent of surgical treatment and is useful in evaluating the extent of metastatic

disease.
Coding Instructions

The codes are hierarchical. Record the highest numbered code that describes the surgical resection
of distant lymph nodes or regional/distant tissues or organs the patient received as part of the first
course of treatment at any facility.
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Note: This table is also available in the Quick Reference, Standard Tables Section.

CODE | DESCRIPTION DEFINITION
0 None No surgical procedure of non-primary site was
performed. Diagnosed at autopsy.
1 Non-primary surgical procedure Non-primary surgical procedure to other site(s),
performed unknown if the site(s) is regional or distant.
2 Non-primary surgical procedure to | Resection of regional site that is not included in
other regional sites combination surgery codes of the primary site.
3 Non-primary surgical procedure to | Resection of distant lymph node(s).
distant lymph node(s)
4 Non-primary surgical procedure to | Resection of distant site.
distant sites
5 Combination of codes Any combination of surgical procedures 2, 3, or 4.
9 Unknown It is unknown whether any surgical procedure of a
non-primary site was performed. Death certificate
only.
Examples:

a. The incidental removal of the appendix during a surgical procedure to remove a primary
malignancy in the right colon is coded to 0.

b. Surgical biopsy of metastatic lesion from liver with an unknown primary is coded to 1.
c. Surgical ablation of solitary liver metastasis with a hepatic flexure primary is coded to 2.
d. Excision of distant metastatic lymph nodes with a rectosigmoid primary is coded to 3.

e. Removal of a solitary brain metastasis with a lung primary is coded to 4.

£ Excision of a solitary liver metastasis and hilar lymph node with a rectosigmoid primary
is coded to 5.

g. For unknown primaries treated with a lymph node dissection, code Surgical Procedure of
Other Site to 1 [Non-primary surgical procedure to other site(s) or node(s), NOS;
unknown if regional or distant].

DATE RADIATION STARTED (NAACCR ITEM #1210) (FORDS pg. 148)

Description
The date the radiation therapy began at any facility as part of the first course of treatment.
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Explanation
Identifies the date radiation therapy was initially started.

Coding Instructions

1. Record the month, day, century, and year MMDDCCY'Y of the first cancer-directed radiation
therapy.

2. Ifthe exact date of cancer-directed radiation therapy is not available, record an approximate date.
Do not record all 9°s in this field if radiation is given as first course of therapy. If the date is
unknown record the month and day as unknown and record the year as the year of diagnosis.
Document in the text field that the radiation date is unknown.

3. Punctuation marks (slashes, dashes, etc.) are not allowed in any date field.

4. If two or more types of radiation therapy are delivered i.e., beam and isotopes; beam and implants,
enter the date for the first type of radiation therapy.

5. Record all zeros (00000000) when no radiation therapy is delivered or the cancer was diagnosed
at autopsy.

6. Record all nines (99999999) when it is unknown whether any radiation therapy was delivered or
the case was identified by death certificate only.

7. Record all eights (88888888) if radiation therapy is planned as part of the first course of therapy,
but had not been started at the time of the most recent follow-up.

RADIATION- REGIONAL TREATMENT MODALITY (NAACCR ITEM #1570) (FORDS
pgs. 155-157)

Description
Records the dominant modality of radiation therapy used to deliver the most clinically significant
dose to the primary volume of interest during first course of treatment.

Explanation

Radiation treatment is frequently delivered in two or more phases which can be summarized as
“regional” and “boost” treatments. To evaluate patterns of radiation oncology care, it is necessary to
know which radiation resources were employed in the delivery of therapy. For outcomes analysis, the
modalities used for each of these phases can be very important.

Coding Instructions

1. Radiation treatment modality will typically be found in the radiation oncologist’s summary letter
for the first course of treatment. Segregation of treatment components into regional and boost, and
determination of the respective treatment modality may require assistance from the radiation
oncologist to ensure consistent coding.
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2. In the event multiple radiation therapy modalities were employed in the treatment of the patient,
record only the dominant modality (the greatest dose of radiation). It may be necessary to consult
with the radiation oncologist to determine the dominant modality.

3. Note that in some circumstances the boost treatment may precede the regional treatment of the
patient. Record only the dominant modality.

4. For purposes of this data item, photons and x-rays are equivalent.

5. Radioembolization is defined as embolization combined with injecting small radioactive beads or
coils into an organ or tumor. Code as brachytherapy when the tumor embolization is performed
using a radioactive agent or radioactive seeds. Use code 50.

6. Tomotherapy is a form of intensity modulated radiation therapy (IMRT). Use code 31.

7. Mammosite radiation therapy is accomplished by the placement of wires with a radioactive bead
attached. The Mammosite devise is the applicator with a balloon tipped end that is inserted into
the surgical cavity which results from the removal of the tumor. Mammosite would be coded as
Brachytherapy, intracavitary, as there is no direct insertion into tissue.

8. Record all radiation therapy given as first course of treatment, even if it is palliative.

Note: This Table is also available in the Quick Reference, Standard Tables Section.

CODE | TYPE DEFINITION

00 No radiation Radiation therapy was not administered to the patient.
treatment

20 External beam, The treatment is known to be external beam, but there is insufficient
NOS information to determine the specific modality.

21 Orthovoltage External beam therapy administered using equipment with a maximum

energy of less than one (1) million volts (MV). Orthovoltage energies
are typically expressed in units of kilovolts (kV).

22 Cobalt-60, External beam therapy using a machine containing either a Cobalt-60
Cesium-137 or Cesium-137 source. Intracavitary use of these sources is coded to 50
or 51.
23 Photons (2-5 MV) | External beam therapy using a photon-producing machine with beam
energy in the range of 2-5 MV.
24 Photons (6-10 External beam therapy using a photon-producing machine with beam
MV) energy in the range of 6-10 MV.
25 Photons (11-19 External beam therapy using a photon-producing machine with a
MV) beam energy in the range of 11-19 MV.
26 Photons (> 19 External beam therapy using a photon-producing machine with a
MV) beam energy more than 19 MV.
27 Photons (mixed External beam therapy using more than one energy over the course
energies) of treatment.
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28 Electrons Treatment delivered by electron beam.
29 Photons and Treatment delivered using a combination of photon and electron
electrons mixed beams.
30 Neutrons with or | Treatment delivered using neutron beam.
without
photons/electrons
31 IMRT Intensity modulated radiation therapy, an external beam technique
that should be clearly stated in medical record.
32 Conformal or 3-D | An external beam technique using multiple, fixed portals shaped to
therapy conform to a defined target volume. Should be clearly described as
conformal or 3-D therapy in medical record.
40 Protons Treatment delivered using proton therapy.
41 Stereotactic Treatment delivered using stereotactic radiosurgery, type not
radiosurgery, NOS | specified in medical record.
42 Linac radiosurgery | Treatment categorized as using stereotactic technique delivered with
a linear accelerator.
43 Gamma knife Treatment categorized as using stereotactic technique delivered with
a gamma knife machine.
50 Brachytherapy, Brachytherapy, interstitial implants, molds, seeds, needles, or
NOS intracavitary applicators of radioactive materials not otherwise
specified.
51 Brachytherapy, Intracavitary (no direct insertion into tissues) radioisotope treatment
intracavitary, low | using LDR applicators and isotopes (Cesium-137,
dose rate (LDR) Fletcher applicator). i
52 Brachytherapy, Intracavitary (no direct insertion into tissues) radioisotope treatment
intracavitary, high | using HDR after-loading applicators and isotopes.
dose rate (HDR)
53 Brachytherapy, Interstitial (direct insertion into tissues) radioisotope treatment using
Interstitial, LDR LDR sources.
54 Brachytherapy, Interstitial (dire<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>